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I farmaci: quali, quando e 
per quanto tempo
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Fundamentals of  care in obesity

Fundamental to all
obesity management

Integrated and multi-modal approach

Multi-disciplinary team

Modified from Endocrine Society, 2018



Criteria for using approved medication

Endocrine Society, 2018



Actual Medical treatment for obesity



Sjöström et al. Lancet 1998;352:167–73

Slightly hypocaloric diet Weight maintenance (eucaloric) diet
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Orlistat n=743
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At the end of  Year 1, subjects on orlistat 120 mg TID lost more body weight than those in the placebo group (10.3 kg vs 6.1 kg; p<0.001)

During Year 2, patients who continued with orlistat regained half  as much weight as those patients switched to placebo (2.4 kg mean difference; p<0.001)
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Orlistat 60-120 mg (oral)



Naltrexone/Bupropion (oral)

Greenway FK et al. Lancet 2010; 376: 595–605 Wadden T et al. Obesity (Silver Spring). 2011 Jan;19(1):110-20



Naltrexone/Bupropion (oral)



FAS, fasting visit data only. Line graphs are observed means (±SE). Statistical analysis is ANCOVA.
FAS, full analysis set; LOCF, last observation carried forward; SE, standard error
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Liraglutide 3.0 mg Placebo
Mean baseline weight: 106 kg

Pi-Sunyer et al. N Engl J Med 2015;373:11–22; 2

-5.1%

-6.9%

Lifestyle intervention: -500 kcal/day diet + 150 min/week physical activity

High-dose Liraglutide (daily subcutaneous)



Healthy nutrition and physical activity counselling

Dose: 2.4 mg once-weekly
(4 week escalation steps) 
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The dose escalation schedule should be used to reduce the GI symptoms

High-dose Liraglutide (daily subcutaneous)





???



Modified from Wilding JPH et al. N Engl J Med. 2021 Mar 18;384(11):989-1002

Semaglutide 2.4 mg (weekly subcutaneous)



Lincoff AM et al. N Engl J Med. 2023;389:2221-2232

CVOT

Semaglutide 2.4 mg (weekly subcutaneous)



Jastreboff AM et al. N Engl J Med 2022;387:205-216

Tirzepatide
(weekly subcutaneous)



What is far from us 
but still

extremely fascinating…



Enebo LP et al. Lancet 2021; 397: 1736–48

Phase 1b trial 
in patients with 

Overweight or Obesity

Cagrilintide/Semaglutide
(weekly subcutaneous)



Oral Semaglutide 50 mg

Knop FK et al. Lancet. 2023 Aug 26;402(10403):705-719

OASIS 1

Phase 3 trial 
in patients with 

Overweight or Obesity



Wharton S et al. N Engl J Med 2023;389:877-88

GZGI

Phase 2 trial 
in patients with 

Overweight or Obesity

Orforglipron (oral)



Jastreboff AM et al. N Engl J Med. 2023 Aug 10;389(6):514-526

Retatrutide 
(weekly subcutaneous)



Dual agonists
GLP-1 and GCGr

Bamadutide (SAR425899)

Cotadutide 

Pemvitutide

Mazdutide

Survodutide (BI456906)

Triple agonists 
GIP, GLP-1, and GCGr

Efocipegtrutide (HM15211)

SAR441255

Sheen AJ et al. Nat Rev Endocrinol. 2015 Apr;11(4):196-8



..and if we stop the treatment?

Wadden TA et al. Int J Obes (Lond). 2013 Nov;37(11):1443-51

Slightly hypocaloric
diet

Weight maintenance 
(eucaloric) diet

C
ha

ng
e 

in
 b

od
yw

ei
gh

t 
(%

)

–
10

1
0

110

Week

0 2
0

3
0

4
0

5
0

6
0

7
0

8
0

9
0

100

Placebo
Orlistat

n=743

–
6.1
%

–
10.2%

–
12

–10

–8

–6

–4

–2

0

Sjöström L et al. Lancet. 1998 Jul 18;352(9123):167-72



Rubino D et al. JAMA. 2021;325(14):1414-1425 Aronne LJ et al. JAMA. 2024;331(1):38-48

..and if we stop the treatment?



Fundamentals of  care in obesity

Adjuncts only ?

Fundamental to all
obesity management

Adjuncts only
Integrated and multi-modal approach

Multi-disciplinary team

Endocrine Society, 2018



Fundamental to all 
obesity management

Adjuncts only

Integrated and multi-modal approach

Multi-disciplinary team

Planet World, 2024 

I-II level medical therapy
Diet

Exercise
Behavioural Modification

Bariatric 
Surgery

III level medical therapy

Expected weight loss:
5-15%

Taking care of  patients with obesity

Decreased CV events 
and mortality



Grazie



Cagrilintide/Semaglutide
(weekly subcutaneous)

Frias JP et al. Lancet 2023; 402: 720–30

Phase 2 trial 
in patients with 

type 2 Diabetes Mellitus



Aroda VR et al. Lancet. 2023 Aug 26;402(10403):693-704

PIONEER PLUS

Phase 3b trial 
in patients with 

type 2 Diabetes Mellitus

Oral Semaglutide 50 mg



Orforglipron (oral)

Pratt E et al. Diabetes Obes Metab. 2023 Sep;25(9):2642-2649

Phase 1b trial 
in patients with 

type 2 Diabetes Mellitus



Rosenstock J et al. Lancet 2023; 402: 529–44

Phase 2 trial 
in patients with 

type 2 Diabetes Mellitus

Retatrutide 
(weekly 
subcutaneous)
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